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Sample Name Bopp Thermal Lamination Film
Sample Description Transparent film
Sample Received Date  Mar. 30, 2018
Testing Period Mar. 30, 2018 to Apr. 6, 2018
Test Requested As specified by client, to test Phthalates in the submitted sample(s).
Test Method
Measured
Test Item(s) Test Method Equipment(s) MDL
Phthalates Refer to EN 14372:2004 GC-MS 50 mg/kg

Test Result(s) Please refer to the following page(s).

Tested by C

Apr. 6,2012

No. 94639581
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Test Result(s)
Tested Item(s) CAS No. EC No. Content
Phthalates
Dibutyl phthalate(DBP) 84-74-2 201-557-4 N.D.
Benzylbutyl phthalate(BBP) 85-68-7 201-622-7 N.D.
Bis(2-ethyl(hexyl)) phthalate (DEHP) 117-81-7 204-211-0 N.D.
Di-n-octyl phthalate(DNOP) 117-84-0 204-214-7 N.D.
Diisononyl phthalate(DINP) 28553-12-0 249-079-5 N.D.
Diisodecyl phthalate(DIDP) 26761-40-0 247-977-1 N.D.
Di-n-hexyl phthalate (DNHP) 84-75-3 201-559-5 N.D.
Note: -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
Test Process
Weigh sample and Extracted with
- . > { — '3  Concenfrate the estract
place it in a thitnhle orgaric solwent
Iulalze up with Transfer the extract into a
Analyzed by GC-LIS o i —
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wolummetric flask
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Photo(s) of the sample(s)

*** End of report ***

This report is considered invalidated without the Special Seal for Inspection of the CTIL. This report shall not be altered,
increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written
approval of CTI, this test report shall not be copied except in full and published as advertisement.
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